
GHD | Report for Hunter Water Corporation - Belmont Drought Response Desalination Plant, 2219573 

Appendix L – Marine Assessment 



 

 

 

 

 

 

Hunter Water Corporation 

Belmont Drought Response Desalination Plant 

Marine Environment Assessment Amendment Report 

 
July 2020 



 

GHD | Report for Hunter Water Corporation - Belmont Drought Response Desalination Plant, 2219573 | i 

Table of contents 

1. Introduction..................................................................................................................................... 1 

1.1 Background .......................................................................................................................... 1 
[...]
shows an abundance of marine life and rich habitat. It is expected that the provision of hard 

substrate from the intake structure would create habitat opportunities that would not otherwise 

be available.  

5.2.4 Outfall pipe: Species abundance and diversity 

Operational impact assessment at the WWTW outfall has been undertaken for the original sub-

surface intake structure proposal (refer to Section 7.4.3.3 of the EIS). Recent literature from the 

Sydney Desalination Plant has highlighted some interesting research outcomes on species 

abundance and diversity associated with the operations of the plant. This has been included 

below as relevant to both the original and the amended design.  

5.2.4.1 Impact description 

Following commencement of operations of the Sydney Desalination Plant and associated 

discharge, the abundance of demersal fish around the outlet was found to have increased by 

329% (Kelaher et al., 2020). Additionally, an increase in abundance of 135% and 315% were 

observed for targeted recreational and commercial species, and non-target species, 

respectively (Kelaher et al., 2020). The study further observed that fish abundance generally 

returned to pre-discharge levels following the cessation of desalination operations with the 

exception of benthic fauna. 

The effective dilution of brine discharge to approximately 1 psu of background levels were found 

to be highly unlikely to harm sessile invertebrates in earlier studies at the Sydney Desalination 

Plant (Clark et al., 2018). However, the authors also suggested that discharge velocities 

achieved by the high pressure diffusers increased near-bed flow away from the outfall such that 

it impacted the settlement, growth and survivorship of invertebrates. This was based on a 

discharge of 365 ML/day of brine with an estimated near-bed velocity of 0.25 m/s at 30 m from 

the pipe compared to a pre-discharge velocity of 0.05 m/s. They supported this conclusion with 

change pattern observations in taxonomic groups in relation to the settlement ability, 

suspension feeding ability, and evolved settlement preferences of marine invertebrate larvae to 

the new flow conditions. 

In contrast however, long term monitoring of benthic infaunal assemblages at the Gold Coast 

Desalination Plant, assessed the potential long term impacts of brine discharge. Since 

beginning operation in March 2009, the environmental impact of the discharge of brine on 

benthic infauna was found to be minimal (Viskovich et al., 2014). 

5.2.4.2 Impact analysis 

Long-term marine monitoring at existing large-scale desalination plants, such as the Sydney 

Desalination Plant and Gold Coast Desalination Plant, indicate that potential impacts to species 

abundance and diversity may be dependent on the local assemblages and benthic 

characteristics at each outfall pipe. 

  



 

GHD | Report for Hunter Water Corporation - Belmont Drought Response Desalination Plant, 2219573 | 60 

As the existing WWTW outfall is expected to be an order of magnitude smaller than these 

plants, it is likely that any potential adverse impacts, such as changes to benthic community 

structures in the vicinity of the outfall, will be contained to the immediate area of the outfall. 

Additionally, unlike the Sydney and Gold Coast Plants, brine discharge will be pre-mixed with 

the existing wastewater outflow, resulting in a discharge salinity of 47.9 psu compared to 65 psu 

at the Sydney outfall site (GHD, 2020b; Sydney Water, 2005). Furthermore, salinity is expected 

to rapidly decrease as the near-seabed flow of brine away from the outfall becomes diluted 

through natural entrainment of seawater.  

The increase in discharge volume at the existing WWTW outfall is expected to increase the 

turbulence and mixing within the area. The presence of such turbulence within the water column 

may attract various marine species, resulting in an increase in abundance of marine species in 

the vicinity of the outfall, as observed at the Sydney Desalination Plant. It is not expected that 

there will be much difference in species abundance and diversity between the original 

(15 ML/day) and amended (30 ML/day) proposals. 

The benthic environment in the immediate vicinity of the outfall is also well-represented 

throughout the region therefore, significant impacts to benthic communities due to brine 

discharge are unlikely to occur. 

5.2.4.3 Management controls 

To manage the effects of increased brine discharge on marine communities at the WWTW 

outfall pipe, the following is recommended: 

 Continuation of the Ocean Outfall Benthic Monitoring Program (as part of EPL 1771) 

throughout operation of the project. 

 Integration of pipeline ecology and fish assemblage monitoring into the Ocean Outfall 

Benthic Monitoring Program for better understanding of potential changes in the species 

abundance and diversity. 

5.2.4.4 Environmental outcomes 

Brine discharge modelling undertaken for both the original (15 ML/day) and amended 

(30 ML/day) proposals for the Belmont desalination plant indicates that impacts to water quality 

at the outfall will meet the required Water Quality Objectives and are likely to have the same or 

smaller area of impact compared to the existing WWTW outflow (GHD, 2020b). Ongoing 

monitoring of outfall benthic communities in accordance with EPL 1771 and integration of 

pipeline ecology and fish assemblage into that monitoring will allow for better understanding of 

existing communities and active management of any impacts to species abundance and 

diversity that may occur through operation. As such, the risk of impact to species abundance 

and diversity at the outfall is considered to be as low as reasonably practicable. 

5.2.5 Outfall pipe: Water quality 

5.2.5.1 Impact description 

Chemical assessment 

Desalination of seawater requires the addition of a number of chemicals during the pre-

treatment, desalination process and cleaning process in order to combat marine growth, remove 

suspended solids, maintain pH levels and preserve the reverse osmosis (RO) membranes. 

These chemicals may have the potential to contaminate the marine environment if present in 

discharge water and their impacts must therefore be assessed. Increasing the capacity of the 

plant from 15 ML/day to 30 ML/day will require a proportionally larger amount of chemicals for 

the efficient operation of the plant. Ultimately, more chemicals may be expected within the 

comingled brine effluent discharge.  



 

GHD | Report for Hunter Water Corporation - Belmont Drought Response Desalination Plant, 2219573 | 61 

Water quality objectives 

Operation of the desalination plant will release brine discharge comingled with the WWTW 

effluent. The following assessment was made in relation to the water quality impacts of the 

release of the comingled brine-effluent discharge from the 30 ML/day plant vs the original 

15 ML/day plant into the marine environment via the existing diffuser system (GHD, 2020b): 

 The marine toxicity WQO for NHx is met within approximately 1 m of the diffuser. Near-

field modelling indicates that the required dilution factor (<1) is met immediately upon 

release into the marine environment. This is due to the greater pre-dilution of treated 

wastewater by the larger volume of brine discharge.  

 The spatial area of effect of the marine ecosystem WQO for NOx is predicted to be 

similar across dry and wet season periods and for the existing conditions, 15 ML and 

30 ML scenarios.  

 The spatial area to meet the near-surface salinity WQO is predicted to be substantially 

smaller for the 30 ML scenario relative to 15 ML scenario. The dilution factor for the near-

bed salinity WQO is readily met within 5 m of the diffuser. 

 Because of the higher salinities of the comingled discharge for the 30 ML vs the 

15 ML/day scenario, positively buoyant (rising) plume mixing is less vigorous. However, 

the near-field dilution factors for the 30 ML scenario (68-310) are still substantially greater 

than the WQOs for human health (22 dry season, 15 wet season) and near-surface 

salinity (18) when rising plumes breach the surface. 

 Dilution factors are similar between the 30 ML and 15 ML scenarios over the short 

distance that negatively buoyant (sinking) plumes fall. The near-field dilution factors for 

the amendment scenario are substantially greater for higher currents (24-36) or similar 

during low currents (9-11) than the WQO for near-seabed salinity (13). 

5.2.5.2 Impact analysis 

Chemical assessment 

An assessment of the chemicals that are typically used in the reverse osmosis treatment 

process is provided in Table 5-4. These chemicals are anticipated to have minimum impacts on 

marine water quality for both the 15 and the 30 ML/day scenario due to the nature of the 

chemicals, dilutions to be achieved and decomposition of the chemicals in seawater. This is 

largely due to the neutralisation, removal or dilution of these chemicals before release.  

Table 5-4 Typical chemicals required for reverse osmosis treatment process. 

Adapted from Sydney Water (2005) 

Additive Use Fate 

Ferric chloride Pre-treatment of intake water as 
coagulant to aid removal of 
suspended solids. 

Binds to solid matter and is 
removed during the pre-
treatment process. 

Polyelectrolyte 
polymer 

Pre-treatment of intake water to 
enhance coagulation and removal of 
particles. 

Binds to solid matter and is 
removed during the pre-
treatment process. 

Sulphuric acid Added to prevent scaling of RO 
membranes. 

Neutralised during RO 
cleaning process and 
discharged to marine 
environment. 

Anti-scalants Anti-scalants are typically sodium 
salts of poly carboxylic acid dosed 
continuously to RO feedwater to 
prevent scaling of RO membranes. 

Discharged to marine 
environment. 



 

GHD | Report for Hunter Water Corporation - Belmont Drought Response Desalination Plant, 2219573 | 62 

Additive Use Fate 

Sodium hypochlorite Intermittent dosing of seawater intake 
to control marine growth. 

Removed by sodium 
bisulphite during pre-
treatment process. 

Lime Used for pH and alkalinity adjustment 
and corrosion control. Lime sludge is 
produced in lime water separators. 

Discharged to marine 
environment during 
potabilisation process. 

Acidic detergent Added intermittently to clean 
membranes. Chemical used is 
dependent on membrane operating 
requirements. 

Neutralised during RO 
cleaning process and 
discharged to marine 
environment. 

Sodium bisulphate Added to preserve RO membranes 
during membrane shutdowns. 
Neutralises residual chlorine in feed 
water. 

Discharged to marine 
environment. 

Biocide May be added intermittently to the 
RO system to aid control of marine 
growth. 

Discharged to marine 
environment. 

The findings of the long-term marine monitoring program conducted at the Sydney Desalination 

plant confirmed there was no impact from these chemicals at outfall due to very low 

concentrations and dilution proportional to that of the brine (Clark et al., 2018). The Sydney 

Desalination Plant has a productive capacity of 500 ML/day, which is considerably greater than 

the design capacity of the proposed Belmont desalination (productive capacity of 30 ML/day), 

with the impact from the Belmont plant likely to be substantially smaller. As the long-term 

monitoring program for Sydney indicates that there has been no impact to the marine 

environment as a result of these chemicals, it is considered unlikely that the chemicals within 

discharge from the Belmont WWTW outfall will result in measureable impacts to the marine 

environment. 

If chlorine is used as an anti-foulant during the reverse osmosis process then all discharges will 

need to comply with appropriate marine guidelines for chlorine and chlorine produced oxidants. 

Recent work by Batley and Simpson (2020) proposed a short term guideline of 7.2µg/L for 

chlorine produced oxidants in marine waters. 

Water quality objectives 

Overall, the key finding from the modelling assessment is that the proposed brine-effluent 

discharge through the existing diffuser is predicted to have the same or smaller areas of impact 

(or effect) in terms of marine toxicity, marine ecosystem and ambient salinity WQOs (GHD, 

2020b). During the dry season, changes in salinity as a result of effluent input would be 

improved via the addition of brine, such that discharges would be closer to ambient water 

quality, and spatial footprints of salinity plumes reduced. During the wet season no changes to 

current salinity impacts are predicted from input of brine.  

As is currently the case with discharged effluent, buoyant plumes of lower salinity water are 

predicted to rise to the near surface, rather than sink to the benthos, where they will then be 

diluted via natural mixing processes. Therefore significant impacts to WQOs and associated 

marine ecology are not likely from the proposed brine-effluent discharge. Near-bed salinity 

WQO is met within 5 m of the diffuser.  

The Sydney Desalination Plant outfall resulted in an increase in local salinity of 1 psµ within 

30 m of the outlet with no detectable influence on temperature (Clark et al., 2018). This change 

in salinity was found to have no effect on the abundance or diversity of fish assemblages. 

Pelagic species with sensitivities to changes in salinity will be able to disperse, avoid the area 

around the diffuser. Epi-benthic and benthic species may need to adjust to the higher salinities 

in the dry weather; however resilience of these species is evident by their encrusting abilities 

and habitat creation in areas which were otherwise de-pauperate.    



 

GHD | Report for Hunter Water Corporation - Belmont Drought Response Desalination Plant, 2219573 | 63 

5.2.5.3 Management controls 

To reduce or eliminate the risk of reduced water quality from operation activities, the following 

management controls will be implemented: 

 Water quality monitoring program will be developed and implemented to identify long-term 

impacts from the discharge of brine concentrate on water quality or the marine 

environment. 

 Volume of chemicals in the aggregate, concentrations and discharge regimes (frequency) 

(inclusive of chlorine) that will be used during the desalination process will need to be 

adjusted and dosed in a manner so as to achieve desalination objectives and minimise 

harm to the marine environment to as low as reasonably practicable and/or as required by 

regulators.  

5.2.5.4 Environmental outcomes 

Discharge from the Belmont desalination plant under the amended scenario 30 ML/day is 

unlikely to result in significant impacts to water quality at the outfall beyond the near field mixing 

zone, similar to the 15 ML/day scenario. Examples from operation of much larger capacity 

plants indicate that increases in salinity are unlikely to have significant effect on the benthic 

communities and the existing fish assemblages. The same is expected for the Belmont 

desalination plant. 

5.3 Decommissioning 

5.3.1 Impact description 

When desalination operations cease, there are two options for decommissioning: retaining the 

intake pipe and structure in place or partially removing the intake pipe and/or intake structure 

from the seabed. 

If the intake pipe and intake structure is kept in place, there is no further disturbance impact 

predicted on the environment as it would already have been present in the environment for a 

nominated period of time. Rather, the intake structure will continue to provide hard substrate for 

recruitment of sessile organisms, forming biogenic habitat likely to support an array of 

invertebrate and fish species, similar to the ecology on and around the Belmont WWTW outfall 

(Advisian, 2020).  

If the intake structure is to be removed, the impacts to the environment would be considered 